
 
 
 
 
 
 
 

 
CITY COUNCIL SPECIAL SESSION 

CITY COUNCIL CHAMBER CONFERENCE ROOM 
1005 BAKER AVENUE 

MONDAY, AUGUST 15, 2016 
5:00 TO 5:30 PM 

 
 

1. 5:00 - Call to Order 
2. 5:05 -  Interviews for Committee Vacancies- Planning Board 

 
a. 5:05 –  Lauren Oscilowski 
b. 5:15 – Allison Linville 
c. 5:25 – Joy Keuylian 

 
3. Public Comment 

 
4. Appointments 

 
a. Planning Board -1 Position- Complete term ending December 31, 2016 -City Council 

Appointment 
 

 
CITY COUNCIL WORK SESSION 

CITY COUNCIL CHAMBER CONFERENCE ROOM 
1005 BAKER AVENUE 

MONDAY, AUGUST 15, 2016 
5:45 TO 7:00 PM 

 
5. 5:45 to 7:00 – Updates on wastewater nutrient trading plan and wastewater treatment plant upgrade 
[...]
• Cost per pound per day of nutrient credit generated. 
• Quantity of credits available from the source. 
• Practicality of maintaining and documenting the quantity of credits generated. 
• Whether the credits are long or short term. 
• Manpower effort and cost required to maintain and operate BMP’s. 

Based on these criteria and the analysis in this document the most cost effective and practical 
options for generating nutrient credits or meeting the requirements of the City’s discharge permit 
would be:  

• Adding nutrient removal to the proposed mechanical treatment plant. 
• On-site irrigation of WWTP effluent 

City Council Packet  August 15, 2016   page 15 of 374



 

City of Whitefish Wastewater  E-8 
Nutrient Reduction Plan 
 

• Installing BMP’s to reduce nutrients in agricultural runoff.   

3.5.1 Adding BNR to the Proposed Mechanical Treatment Plant.  This source does not generate 
credits by “trading” in the traditional manner with other sources of nutrient pollution.  It consists 
of constructing a new treatment plant with nutrient removal capability.  The cost per pound per 
day of credit that is presented in Table 3-2 was based on the cost to add nutrient removal to 
some type of mechanical treatment plant such as a traditional activated sludge plant, oxidation 
ditch, MBR or SBR.  It assumes that the plant is going to be constructed as a replacement to the 
existing aerated lagoons.    This source of “credits” is discussed here because it appears to be 
the most cost effective means of meeting the current discharge permit’s nitrogen and 
phosphorus limits.  Also, it is capable of generating trading credits in excess of what is required 
to meet the current discharge permit which could be sold to other point source dischargers if 
they exist.  

3.5.2 On-site irrigation of WWTP Effluent.   Utilizing the City property around the existing WWTP 
for land application of a portion of the effluent from the plant is a viable option.  It could generate 
up to 22 lbs/day of nitrogen credits which would be enough for the WWTP to stay in compliance 
with its current discharge permit for the next few years.  The estimated cost per pound per day 
of credit generated is higher than adding nutrient removal to a new mechanical treatment plant, 
but is lower than some of the other nutrient trading options that were evaluated.  It would also 
be a good option to implement in the future should the nutrient limits in the City’s discharge 
permit become tighter.   

3.5.3 Installing BMP’s to Reduce Nutrients in Agricultural Runoff.  This source would not likely 
generate a significant quantity of credits.  However the cost to implement BMP’s to remove 
nutrients from agricultural runoff is lower than most of the other options.  This may not be a 
reliable long-term source of nutrient trading credits if land ownership changes or if land 
management practices change.   Therefore, this may be a good option if the nutrient limits in 
future discharge permits are lowered further and credits are needed to comply with the permit in 
the short-term until treatment upgrades can be completed.    

Other sources that were evaluated that were not as cost effective, posed management or 
documentation problems or that did not generate a significant number of credits included: 

• Connecting on-site septic systems to the City’s collection system or converting them to 
advanced treatment. 

• Adding BMP’s for nutrient removal to existing stormwater discharges (unless they are 
being done for other reasons then the credits should be banked for future use).   

• Off-site land application of large volumes of wastewater effluent. 
• Runoff from golf courses.   
• Runoff from urban lawns. 
• Woodsmoke. 

 

City Council Packet  August 15, 2016   page 16 of 374



W H I T E F I S H  2 0 1 6  W A S T E W A T E R   
P R E L I M I N A R Y  E N G I N E E R I N G  R E P O R T  

 

 

Page 1  

 
 Report Summary 
1.1 Introduction 

 
This summary briefly describes the information provided in the City of Whitefish 2016 
Wastewater Systems Improvements Project - Preliminary Engineering Report (PER), 
including conclusions and recommendations arising from this document. The PER was 
prepared by Anderson-Montgomery Consulting Engineers of Helena, MT in conjunction with 
Robert Peccia and Associates and Richwine Environmental.  The primary impetus  for the 
project are new wastewater treatment standards implemented by the Montana Department of 
Environmental Quality (DEQ) through the latest discharge permit issued to the City in 2015. 
New requirements for removal of ammonia, nitrogen and phosphorous were included in the 
new permit. The lagoon system, originally constructed in 1979, has served the City well but is 
approaching the end of its useful design life. The existing treatment facility cannot be made to 
meet the new standards without major reconstruction.  The engineering study considered 
alternatives to address the existing discharge permit as well as position the City for anticipated 
new limits that have been proposed by the DEQ for the next 5 and 10 years respectively, as the 
discharge permit is renewed.  Incorporation of existing plant facilities, where feasible, was a 
key consideration in developing treatment alternatives.  The Draft 2016 Preliminary 
Engineering Report is available at offices for the City Public Works Department for public 
review.  
 
Outside of this planning document, a Nutrient Reduction and Trading Plan was recently 
prepared by Robert Peccia and Associates in conjunction with Anderson-Montgomery to 
consider non-plant options for nutrient reduction, such as storm water control or reduction of 
discharge volume through irrigation. These alternate measures for nutrient reduction were 
considered in Chapter 5 of the PER.  
 

1.2 Basis of Planning 
 
Determination of the usage of the wastewater system is dependent on land use, population 
density, the magnitude and type of commercial and industrial activity to be served, the 
condition of the existing system and regulatory requirements. The area studied in the planning 
document was established through meetings with the City Public Works and Planning Staff   
by examination of property ownership, zoning, planning jurisdiction and environmental 
conditions. The study area boundary, as decided by the planning team, is similar to the 
boundary used in a previous Wastewater PER prepared in 2008, with updates in 2014.   
 
Estimates of population growth were developed using 2000 and 2010 census data and reflect a 
lower growth rate than that experienced in the area in earlier planning documents, when growth 
rates were high during the housing boom in early 2000.   In reviewing the 2010 Census, it 
shows that the City of Whitefish’s growth for the 2000-2010 period was 26.33% or a 2.37% 
average annual growth. Historically, the City has had an average annual growth of 1.75% over 

City Council Packet  August 15, 2016   page 17 of 374



City of Whitefish 
Preliminary Engineering Report 

Report Summary 

 

Page 2  

the last 40 years. Also, the 2010 Census projected an average annual growth rate of 1.9% 
between 2005 and 2025 for Flathead County. Based on review of a more current historical 
growth rate in the community plus consideration of the 2010 census data, it was decided to use 
an average annual growth rate of 1.9% for the 20 year planning period. 

Theoretical build-out assumes that all developable land within the study area will be developed, 
giving a maximum density for the study area. Table 1.1 summarizes the current and predicted 
study area population as well the connected population in the study area.  
 

              Table 1.1   Predicted Study Area Population 

 
 2015 2025 2035 Ultimate Build-out 
Existing and Proposed 
Sewer Service Planning 
Area Population 

11,661 14,076 16,992 36,929 

Existing and Proposed 
Sewer Service Area 
Connected Population 

8,033 9,697 11,705 36,929 

 
The City of Whitefish had an estimated population of 6,984 in 2015, obviously less than the 
connected population identified in the table above. To effectively conduct facilities planning it 
is necessary to set a potential service area boundary. The service area is the projected area in 
which municipal services can or may be extended depending upon needs and demand. Criteria 
examined in setting the potential service area boundary included environmental factors, public 
health protection, groundwater quality protection, surface water quality protection, land use 
planning and growth management, cost of service, the political environment and geophysical 
characteristics. The boundary for the proposed future wastewater service area was based on 
examination of the criteria described above, meetings and discussions with City staff, and 
comparison of predicted population growth with the capability of the proposed service area to 
accommodate the predicted growth.   

 

1.3 Wastewater Loads and Characteristics 
  
Monthly flow and organic loading data was evaluated for a three year period, from 2012 
through 2014. Based on this data, the average waste strength and flow are as follows: 
 

BOD5        297 mg/l 
TSS        239 mg/l 

Phosphorous           6 mg/l 

Ammonia         25 mg/l 

Average Daily Flow per capita 128.7 gpcd 

Average Daily Flow per capita 154.5 gpcd 
  (wet weather)  
   

Waste strength has increased significantly, almost 49% stronger in the concentration of BOD5, 

since the last PER prepared in 2008.  This increase in wastewater concentration reflects, in part, 

City Council Packet  August 15, 2016   page 18 of 374



City of Whitefish 
Preliminary Engineering Report 

Report Summary 

 

Page 3  

the ongoing efforts of the City to remove infiltration and inflow (I/I) of clear water from the 
collection system. Reduction of I/I allows for reduced sizing of new wastewater treatment unit 
processes and a corresponding savings in cost. Additionally, the biological treatment processes 
used in wastewater plants function more effectively if waste strength is not diluted with clear 
water.  
 
Project Design Criteria are developed in a PER to evaluate treatment alternatives, size unit 
processes, prepare preliminary design drawings and prepare estimates of cost. The design 
criteria for this project are shown in the table below: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

1.4 Existing Wastewater Treatment and Collection 
 
1.4.1 Wastewater Treatment Plant 
 
The existing wastewater treatment facilities consist of 3 partially-mixed aerated lagoons for 
biological treatment with the discharge from the lagoon system flowing to a flocculating 
clarifier where alum and polymers are added to precipitate phosphorus. Design capacity for the 
lagoons, built in 1979, is 1.25 MGD based on average daily flow. New pretreatment facilities 
with odor control and a second, redundant flocculating clarifier were constructed in 2008-09. A 

Table 1.2  CITY OF WHITEFISH  WASTEWATER IMPROVEMENTS
DESIGN CRITERIA 

    
  2013 2015 2020 2025 2035 
Planning Area 11,230 11,661 12,812 14,076 16,992 
Connected Pop. 7,736 8,033 8,826 9,697 11,705 
            
Q avg flow 0.996 1.034 1.136 1.248 1.507 

Q wet weather (6 month period) 1.195 1.241 1.363 1.498 1.808 
Q Max Day 4.266 4.342 4.355 4.530 
AVG BOD (lbs/day) 2467.8 2562.5 2815.4 3093.3 3734.0 
MAX BOD  3289.6 3415.8 3753.0 4123.4 4977.4 
TSS (lbs/day) 1980.4 2056.4 2259.4 2482.4 2996.5 
Ammonia (lbs/day)   
25.03 mg/l Avg. Conc. 208.9 216.9 238.3 261.8 316.0 
Total P (lbs/day)   6.0 mg/l 
Avg. Conc. 49.83 51.74 56.85 62.46 75.40 
 
TKN  Avg    41.4 mg/l   

Alkalinity  265.6 mg/l   
   Dec  Jan  Feb  Mar  Apr 
Avg. Influent Temp (oC)  9.5  8.8  8.1  8.2  9.2 
                 

City Council Packet  August 15, 2016   page 19 of 374



City of Whitefish 
Preliminary Engineering Report 

Report Summary 

 

Page 4  

temporary disinfection system using sodium hypochlorite and chlorine neutralization was 
constructed in 2012.   
  
The treatment system has consistently met the requirements of previous MPDES discharge 
permits regarding effluent quality. While the existing system is sized sufficiently to handle 
limited future growth, the age of the system and the inability of the treatment plant to remove 
nutrients and ammonia results in a need to upgrade or replace many of the existing facility’s 
components.  Recently, odors have occurred in the existing system during the spring when 
lagoons frequently experience “turnover” due changes in water density as the stratified lagoon 
contents changes temperature. 
 

1.5 Regulations 
 
1.5.1 Montana Regulatory Authority 
 
Water pollution degrades surface and ground waters, potentially making them unsafe for 
drinking, fishing, swimming, and other activities. Accordingly, the State and Federal regulatory 
agencies have passed statutes with the intent of maintaining and restoring the beneficial uses of 
State waters.  As authorized by the Clean Water Act and the Montana Water Quality Act, the 
Montana Pollutant Discharge Elimination System (MPDES) permit program controls water 
pollution by regulating point sources that discharge pollutants into waters of the State. The 
Montana Department of Environmental Quality has adopted water quality standards that govern 
the discharge of wastewater which would cause a new or increased source of pollution to state 
waters. The Department also administers the MPDES program which authorizes and regulates 
all discharges to State surface waters. The Department develops design standards applicable to 
the design and construction of public water supply and wastewater systems.  
 
Presently the treated wastewater from the Whitefish wastewater system is discharged directly 
into the Whitefish River, via an effluent diffuser. The Whitefish River flows southerly from 
Whitefish Lake to join the Stillwater River near U.S. Highway 2 east of Kalispell. The river 
then flows a short distance to Flathead Lake. The MPDES discharge permit is the primary 
mechanism whereby the DEQ regulates the quality of the effluent discharge of wastewater 
from the wastewater system to the Whitefish River.  The discharge permit establishes criteria 
for implementing the National Secondary Treatment Standards, Montana Water Quality 
Standards, the recently adopted numeric nutrient standards and Non-degradation based load 
limits.   
 
1.5.2 Current Regulatory Compliance of the Whitefish Wastewater Treatment 
Plant  
 
The existing facilities cannot consistently meet the new standards for ammonia and will have 
difficulty in meeting the limits for total nitrogen as the system adds additional users. These 
limits are established to prevent toxicity in the river during low flow events and limit growth of 
undesirable algal plant species.  In review of 6 years of monthly effluent data for 2010 through 
2015, eighteen violations of the load limits in the current discharge permit for Total Nitrogen 
were noted. During the same period, several violations of the ammonia limit were shown for 

City Council Packet  August 15, 2016   page 20 of 374



City of Whitefish 
Preliminary Engineering Report 

Report Summary 

 

Page 5  

each year, primarily when the lagoons were not nitrifying during colder weather conditions. 
Ammonia values for the period are only below the permit limit of 9.6 mg/l for a 1-2 month 
period typically during July and August. Additionally, a number of exceedances of the E. Coli 
bacteria limits were noted in the period of record considered.   
 
The City of Whitefish is required by the DEQ, under an Administrative Order on 
Consent (AOC), to bring the wastewater treatment facilities into full compliance with 
the current discharge permit in accordance with an agreed upon Schedule of 
Compliance.  
 
1.5.3 New Total Nitrogen and Total Phosphorous Treatment Standards 
 
The current permit contains new limits for the nutrients Total Nitrogen (TN) and Total 
Phosphorous (TP) based on the numeric nutrient standards recently adopted by the DEQ. The 